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1 INTRODUCTION

1.1 Assessment Objectives

The purpose of this assessment is to report the applicable use and compliance of the
72mm wide K8 Supapanel against the requirements of the National Construction Code
— Volume One - Building Code of Australia 2022 (BCA) to be used as a non-combustible
infill panel wall system associated with the stair construction within buildings. The
assessment considers the testing undertaken by Warringtonfire, Fire TS Lab and the
Robert Bird Group evaluation — see attached.

FIGURE 1:

STAIR INFILL PANEL LOCATION

This assessment considers the additional span above the tested 3m height to a 6 m
height. A 6.5 m length of panel was tested by lan Bennie and Associates to AS/NZS
4284:2008 and evaluated by Robert Bird Group in assessment 20603A-01 dated 02
December 2022. Robert Birds assessment indicated the wall system when subjected to
substantial wind pressure (at least 250 Pa) that the wall joints did not fail. During the
testing at 1.75 pascal for the 3.6m length specimen a deflection of 17.3 mm was
measured. At 600 pascal for the 6 m length specimen a deflection of 27.4 mm was
measured.

AS 1530.4:2014 permits variations to the tested specimen provided no individual
component is removed or reduced the increase in the length of a wall of identical
construction if the specimen was tested with one vertical edge unrestrained. The
following evaluation considers the fire and wind testing of the panels to demonstrate that
increasing the panels length to 6 m does present a reduction in performance.

Testing of the wall system in accordance with AS 1530.4-2014 has been undertaken by
pfits laboratory and documented in their report PF19066 achieved an FRL of at least
-/180/60 during testing of the raw 62mm panel. Warringtonfire undertook a series of
development and prototype tests on the 62mm panel in a raw application as well as
within a pilot wall with a layer of 16mm fire grade plasterboard. The initial development
test demonstrated the ability for the panel to achieve an ongoing ability to maintain
integrity for greater than 4 hours as well as the method and process of thermal
transmission through the joints in which the insulation criteria fail. The additional pilot
testing was undertaken by Warringtonfire in their report FRT200129 the 62mm
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Supapanel wall system with a 16mm plasterboard liner. The specimen achieved no
failure of integrity and resulted in insulation failure at 165 minutes. The resultant FRL is
determined by Warringtonfire to be -/180/120. The 72mm wide K8 Supapanel was tested
by Ignis Labs in their pilot wall test apparatus. The pilot wall system with fire grade mastic
over the joints resulted no failure in integrity and insulation failure after 122 minutes
resulting in an FRL as determined by Ignis Lab to be -/120/120. During the Warringtonfire
test a deflection of up to 130 mm was measured at the peak point of the 240 minute test.
During the Fire TS Lab laboratory test a deflection in the order of 160 mm was measured
at the peak point of the 240 minute test. It is considered important to note that the
Supapanel maintained integrity over the 240 minute test.

From the above testing, the weakness in the panel occurs in the deflection of the panel
joints under pressure. The deflection varied by 10 mm when the wind pressure was
increased over the greater 6.5 m length. The greatest deflection occurred during the fire
resistance test. It is considered that as the panels increase in size and with the uniform
fixing of the joints, the wall is able to withstand the deflection without failure. Accordingly,
the panels, being non-loadbearing, are considered able to maintain their joint and as
such maintain the tested fire resistance level for integrity and insulation. This is enhanced
based on the subject installation and fixing over the stair connection.

The following image details the proposed installation of Superpanel within the stair
configuration in a set panel.

FIGURE 2:
STAIR CONFIGURATION

This report is issued by Benjamin Hughes-Brown, Accredited Laboratory Signatory and
Chartered Professional Engineer and signatory of Ignis Labs for use under the Deemed-
to-Satisfy requirements of the BCA Volume 1. This report is by an Accredited Testing
Laboratory, NATA accreditation 20534 and serves as a certificate from a signatory of an
Accredited Testing Laboratory and professional engineer in accordance with Clause
A5G3(1)(d) and A5G3(1)(e) of the BCA. Assurance holds accreditation to AS 1530.4-
2014 and AS 4072.1-2005.
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1.2 System Overview

The K8 Supapanel is a 420mm deep x 62mm and 72mm thick panel (nominal 350mm
between panel to panel joints) comprised an aerated cement core encased in a 0.3 to
0.4mm thick mild galvanised steel 250 MPa skin with a 320kg to 380kg concrete core.
The 0.3mm thick steel casing was subjected to testing. The following figures detail the
62mm and 72mm wide panels characteristics.

FIGURE 3:
62 MM SUPAPANEL

FIGURE 4:
72 MM SUPAPANEL

1.3 Summary of Evidence

The Wall Technologies wall system has been tested by Warringtonfire, Fire TS Lab and
Ignis Labs in accordance with AS 1530.4:2014. The K8 Supapanel, being a 62mm
panel as well as 72mm panel width achieves the following Fire Resistance Levels:

A | Wall System A1 - Fire Resistance Level — 62mm thick
The A1 wall system consists of a 62mm K8 Supapanel
BCA Clause
Clause A5.4
AS 1530.4:2014
Supporting Evidence Test Report
Pfits test report PF19066 R1.0 21.01.2020
Application
The K8 Supapanel is considered suitable for installation where a wall that achieves
a Fire Resistance Level of at least -/60/60.
Installation Conditions
The K8 Supapanel is to be installed in accordance with K8 Installation Guide 2020.
Fire Resistance Level
Structural Adequacy

Integrity 60
Insulation 60
Ignis Labs www.ignislabs.com.au
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B | Wall System A2 - Fire Resistance Level — 62mm thick + joint mastic
The A2 wall system includes a 62mm panel and mastic installed over the joints.

BCA Clause Test Report
Clause A5.4
AS 1530.4:2014

Supporting Evidence Test Report
Pfits test report PF19066 R1.0 21.01.2020
Ignis Solutions joint evaluation IGNS-9137

Application

The K8 Supapanel with joint mastic is considered suitable for installation where a
wall that achieves a Fire Resistance Level of at least -/90/90.
Installation Conditions
The K8 Supapanel is to be installed in accordance with K8 Installation Guide 2020.
Fire Resistance Level
Structural Adequacy -
Integrity 90
Insulation 90*
* The insulation of the wall to 90 minutes is based on an enhancement of the wall with fire grade mastic.

C | Wall System A3 - Fire Resistance Level — 62mm thick + 13mm fire grade
plasterboard
The A3 wall system includes the 62mm panel and 13mm fire grade plasterboard
panel.

BCA Clause Test Report
Clause A5.4
AS 1530.4:2014

Supporting Evidence Test Report
Pfits test report PF19066 R1.0 21.01.2020
Ignis Solutions evaluation IGNS-9137

Application

The K8 Supapanel with 13mm fire grade plasterboard is considered suitable for
installation where a wall that achieves a Fire Resistance Level of at least -/90/90.
Installation Conditions
The K8 Supapanel is to be installed in accordance with K8 Installation Guide 2020.
Fire Resistance Level
Structural Adequacy -
Integrity 90
Insulation 90*
* The insulation of the wall to 90 minutes is based on an enhancement of the wall by a 13mm layer of fire grade plasterboard.

D | Wall System A4 - Fire Resistance Level — 62mm thick + 16mm fire grade
plasterboard
The A4 wall system includes the 62mm panel and 16mm fire grade plasterboard
panel.
BCA Clause Test Report
Clause A5.4
AS 1530.4:2014
Supporting Evidence Test Report
Warringtonfire FRT200129 R1.0 10.06.2020
Application
The K8 Supapanel with 16mm fire grade plasterboard is considered suitable for
installation where a wall that achieves a Fire Resistance Level of at least -/120/120.
Installation Conditions
The K8 Supapanel is to be installed in accordance with K8 Installation Guide 2020.
Fire Resistance Level
Structural Adequacy -
Integrity 120
Insulation 120"
* The insulation of the wall to 120 minutes is based on an enhancement of the wall by a 16mm layer of fire grade plasterboard.
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E | Wall System A5 - Fire Resistance Level — 72mm thick + fire mastic over joints
The A5 wall system includes the 72mm panel with fire grade mastic.

BCA Clause Test Report
Clause A5.4
AS 1530.4:2014

Supporting Evidence Test Report
Ignis Labs IGNL-5043-04-03R 101R00 30.05.2021

Application

The K8 Supapanel with fire grade mastic over the joint is considered suitable for

installation where a wall that achieves a Fire Resistance Level of at least -/120/120.
Installation Conditions

The K8 Supapanel is to be installed in accordance with K8 Installation Guide 2020.
Fire Resistance Level

Structural Adequacy -

Integrity 120

Insulation 120

F | Wall System A6 - Fire Resistance Level — 72mm thick + intumescent strip
The A6 wall system includes the 72mm panel with fire grade mastic.

BCA Clause Test Report
Clause A5.4
AS 1530.4:2014

Supporting Evidence Test Report
FireTSLab PF23046 13.09.2023

Application

The K8 Supapanel with intumescent strip over the joint is considered suitable for

installation where a wall that achieves a Fire Resistance Level of at least -/120/120.
Installation Conditions

The K8 Supapanel is to be installed in accordance with K8 Installation Guide 2020.
Fire Resistance Level

Structural Adequacy -

Integrity 120

Insulation 120

1.4 Wind Load Testing

The following is an extract of reporting form Robert Bird Group based on the testing
conducted by lan Bennie & Associates.

Robert Bird Group — Consulting Structural Engineers, were commissioned from Wall
Technologies Pty Ltd to prepare an Interim Structural Design Certificate for the 72mm
Supapanel System maximum height vs wind pressure vs deflection charts based on the
available test data and installations tabulated below and derived via methods of
theoretical interpolation of testing data.

Robert Bird Group undertook this theoretical desktop assessment and detailed design
work for the proprietary installations as specifically tested and reported by lan Bennie
Associates to formulate theoretical interpolations of various spans:

a) Superpanel Test Report: K8 Supapanel - 0.35BMT/380 kg/m*@3600 Span, Report
No. 2021-085-S1-S4 (Amended) dated 3rd February 2022.

b) Superpanel Test Report: K8 Supapanel - 0.35BMT/380 kg/m*@6000 Span under
maximum 300 and 600 Pa testing loads received on January 2022.

The Supapanel wall system used in the 3.6m and 6m high Supapanel testing typically
comprised of 2 # 350mm wide core samples combined and interconnected with a half
width core each side to form the 3.6m and 6.5m high x 1.0m wide tested system except
one testing wall system comprised of 4 # 350mm wide core samples combined with a
half width core each side to form the 6.5m highx1.75m wide tested system. Each core
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contained 380 kg/m?® density concrete with the screw fixings only installed between
panels on the positive pressure face.

The testing report from lan Bennie & Associates provides an outline for this engineering
review undertaken of the wind testing data and how this data was utilised to validate the
certification of the Supapanel products with 0.35 BMT. The testing application is limited
to 3.6 m and 6.5 m maximum height as per the tested panels for the specified ‘Safe
Working and Ultimate Wind Loads’ in the testing reports. These wind loads have been
determined for Region A zones to AS 1170.2-2011 and are not applicable to cyclonic
regions.

The testing by lan Bennie & Associates as well as the evaluation by Robert Bird Group
has concluded that the K8 Supapanel has the capacity to maintain its integrity and fixing
over a span of 6m when subject to Safe Working and Ultimate Wind Loads.
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2 NATIONAL CONSTRUCTION CODE COMPLIANCE

2.1 General

The following Clauses of the BCA (including all related State and Territory variations)
have been evaluated and is of the opinion of Ignis Labs to satisfy the following parts of
the Building Code of Australia.

Volume One and Two — Building Code of Australia 2022
2.1.1Clause A5G5 Fire-resistance of building elements

i. Schedule 5 Clause 2(b) being a building element tested to the standard fire
curve achieving an FRL for each wall thickness being improved from the tested
wall system and listed above.

ii. 72 mm Supapanel FRL of at least -/120/120.
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3 INSTALLATION

The installation of Supapanel to maintain the required fire resistance level over the span
from 3.6 m to 6.5m is documented in the attached drawings by K8. This includes screw
spacing and fixings.

The C-track is to be fixed to each landing of the stair landings.

FIGURE 5:
STAIR SIZE AND DIMENTIONS

The following figure outlines the proposed installation and fixing system of the K8 Panels
within the stair.
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FIGURE 5:

STAIR SIZE AND DIMENTIONS

The following figure outlines the stair spine wall mix between where a separating non fire
wall occurs and the fire separating part is located within the wall. Where the fire wall part
of the stair occurs, it is important that any gap between the K8 Supapanel and stair
treads is fire sealed.

FIGURE 5:
STAIR FIRE WALLS AND NON FIRE WALLS
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FIGURE 5:
STAIR CONNECTION TO K8 SUPAPANEL WITH FIRE SEAL LOCATION

Any gap between the stringer and stairs is to be treated with backing rod and mastic 20
mm deep and to a maximum width of 40mm as per the image below.

FIGURE 5:
GAP INFILL DETAIL — OPTION 1

Any gap greater than 40 mm will require infill with mineral wool and steel capping, being

either steel angle or flashing fixed to the stair stringer and the Supapanel or sealed with
fire grade mastic.
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FIGURE 6:

GAP INFILL DETAIL OPTION 1 AND 2

FIGURE 7:

GAP INFILL DETAIL — OPTION 3 AND 4

FIGURE 7:

K8 SUPAPANEL END CAPPING
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3.1 Limitations

Any variations with respect to the size or construction detail other than those identified
in this report may invalidate the conclusions drawn.

This report details the methods of construction, test conditions and the results obtained
when the specific element of construction described herein was tested following the
procedure outlined in as 1530.4. Any significant variation with respect to size,
constructional details, loads, stresses, edge or end conditions, other than that allowed
under the field of direct application in the relevant test method, is not covered by this
report.

Because of the nature of fire resistance testing and the consequent difficulty in
qguantifying the uncertainty of measurement of fire resistance, it is not possible to provide
a stated degree of accuracy of the result.
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4 DIRECT FIELD OF APPLICATION

4.1

4.2

This assessment report is by an Accredited Testing Laboratory, Ignis Labs holds NATA
accreditation 20534 and serves as a certificate from a signatory of an Accredited Testing
Laboratory and professional engineer in accordance with Clause A5G3 (1)(d) and A5G3
(1)(e) of the BCA Volume 1. Ignis Labs holds accreditation to AS 1530.4- 2014, AS

4072.1-2005.

Warringtonfire was an accredited laboratory with NATA No. 3277 at the time of testing
and reporting.

Fire TS Lab is accredited with IANZ and recognised by NATA through a mutual
recognition agreement under the International Laboratory Accreditation Cooperation.
BCA Clause A5G3(1)(d) identifies Evidence of Suitability in relation to a report issued by
the defined term Accredited Testing Laboratory. The BCA defines an Accredited Testing
Laboratory being one of the following:

In relation to Warringtonfire, they are now known as Jensen Hughes, in accordance with
the definition of an Accredited Testing Laboratory under the BCA, option (c) is applied
being an organisation recognised as being an Accredited Testing Laboratory under
legislation at the time the test was undertaken. At the time the reference testing in this
report was conducted by Warringtonfire, they were accredited with NATA to the scope
listed.

In relation to Fire TS Lab, they are located in New Zealand and accredited with IANZ,
being an equivalent accreditation body to NATA. In accordance with the definition of an
Accredited Testing Laboratory, option (b), an organisation outside Australia accredited
to undertake the relevant tests by an authority recognised by NATA through a mutual
recognition agreement. IANZ and NATA are accredited and members of the International
Laboratories Accreditation Cooperative (ILCA) being signatories to an international
mutual recognition agreement. In accordance with this agreement, IANZ and by
extension Fire TS Lab satisfy the definition of an Accredited Testing Laboratory.

Limitations

Any variations with respect to the size or construction detail other than those identified
in this report may invalidate the conclusions drawn.

Term of Validity

This evaluation is valid for the National Construction Code of Australia - Volume One -
Building Code of Australia 2022.
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5 ROBERT BIRD EVALUATION
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CONDITIONS AND LIMITATIONS

This assessment report does not provide an endorsement by
Ignis Labs of the actual product evaluated.

The conclusions of this assessment may be used to directly
assess fire hazard, but it should be recognised that a single
test method will not provide a full assessment of fire hazards
under all conditions.

Because of the nature of fire testing, and the consequent
difficulty in quantifying the uncertainty of measurement, it is
not possible to provide a stated degree of accuracy. The
inherent variability in test procedures, materials and methods
of construction, and installation may lead to variations in
performance between elements of similar construction.

The assessment can therefore only relate to the actual
prototype test specimens, testing conditions and
methodology described in the referenced documents, and
does not imply any performance abilities of constructions of
subsequent manufacture.

This assessment is based on information and experience
available at the time of preparation. The published
procedures for the conduct of tests and the assessment of
test results are the subject of constant review and
improvement and it is recommended that this report is
reviewed on or, before, the stated expiry date.

This report is prepared in good faith and with due care for
information purposes only, and should not be relied upon as
providing any warranty or guarantee. In particular, attention is
drawn to the nature of the inspection and investigations
undertaken and the limitations these impose in determining
with accuracy the state of the building, its services or
equipment and life safety.

Ignis Lab’s involvement in the Project is limited to the role
outlined in our ‘Scope of Service’ of the quote. This report
reflects that role.

Ignis Labs

Any reliance on, or use of, this report for purposes
outside the scope of service is at the user’s own risk.

Ignis Labs shall not be held liable for any loss or damage
resulting from any defect of the building or its services or
equipment or for any non compliance of the building or
its services or equipment with any legislative or
operational requirement, whether or not such defect or
non-compliance is referred to or reported upon in this
report, unless such defect or non-compliance should
have been apparent to a competent engineer
undertaking the evaluation of the type undertaken for the
purpose of preparation of this report.

Ignis Labs has carefully reviewed and applied to the best
of our ability the requirements of local Legislation, the
current NCC and the Australian Fire Engineering
Guidelines. Any changes to the reference documents
including the NCC should warrant a review of this report.

This report is provided to the client at their request to
evaluate the product performance under fire safety
performance analysis. Ignis Labs provides no warranty
that this report will be approved by building authorities,
future legislation or changes to the building code that
would impact this evaluation where a deemed to satisfy
solution may be required, further evaluation is needed or
be subject to a fire order or new legislation for its design.
Ignis Labs has relied upon the information provided by
the client such as the architectural plans, building photos
and construction detail. Ignis Labs has not audited these
documents or the building and assumes the information
provided by the client on these documents is accurate.
Ignis Labs cannot provide any warranty that our report
accuracy is maintained should the information provided
have errors.
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